FraR TS L IST

Carbon Fiber

SKU Description QTY SPARES | QTYSP1KIT |QTY SP1-FKIT
1010 2.2mm Standard Carbon Chassis 1 1 (CF Kit) -
1011 Front Suspension Arm 1 2 -
1012 Rear Suspension Arm 1 2 2
1013 Front Steering Knuckles (w/Inserts) ) 2 -
1014 Rear Steering Knuckles (w/Inserts) 2 2 2
1015 Split Front Upper Bulkheads (L & R) 2 2 13
1017 Upper Bulkhead/Body Mount Rear 1 1 1
1018 Front Bumper Mount 1 1 1
1019 2.2mm Carbon Topdeck - Front 1 1 -
1020 2.2mm Carbon Topdeck - Rear 1 1 -
1021 Suspension Arm Clips 10 12 12
1022 Floating Servo Brace 1 1 .
1023 Battery Holder Spacer 2 2 1
1024 Battery Holder (1F & 1R) 2 2 -
1025 Battery Swivel Hold Down 2 2 2
1027 Medium Front Bulkhead Flex Brace 1 1 1
1029 0.5mm x 7.5mm Carbon Weight Shim 5 2 -
1030 Lower Bumper Mount Brace 1 1. 1
1031 1-Piece 2.2mm Front Upper Bulkhead 1 1 1
1033 2.2mm Standard Weave CF Chassis 1 - 1
1034 Floating Servo Brace 1 - T
1035 2.2mm Carbon Topdeck - Front 1 - 1
1036 2.2mm Carbon Topdeck - Rear 1 = 1
1037 Battery Holder - Rear 1 - 1
1038 Carbon Rear Chassis T Brace 1 - 1
1040 Front Suspension Arm 1 - 2
1041 Weight Spacer Set 2 - 1
1042 Front Steering Knuckles (w/Inserts) 2 - 2
Aluminium
2010 Motor Mount 1 1 =
2010-F Motor Mount - SP1-F 1 - 1
2011 Rear Left Bulkhead 1 1 1
2012 Rear Right Bulkhead 1 1 1
2013 Front Bulkhead 1 2 2
2014 Outer Wheel Hub 2 4 4
2015 Rocker Arm FL/RR 1 2 2
2016 Rocker Arm FR/RL 1 2 2
2017 Outer Shock Attachment FR/RL 1 il 4
2019 Steering Rack 1 1 1
2020 Steering Rack Arm 1 2 2
2021 Steering Rack Post 1 2 2




SKU Description QTY SPARES | QTYSP1KIT |QTY SP1-FKIT
2022 Battery Posts 2 2 1
2023 Turnbuckles - Rockers 2 4 4
2024 Turnbuckles - Steering 2 2 2
2025 Turnbuckles - Rear Steering 2 3 3
2026 Spool Housing 1 1 -
2027 4.3mm x 8.5mm Ballstud 2 4 4
2028 4.3mm x 11.8mm Ballstud 2 4 4
2029 Floating Servo Mount Inner 1 1 s
2029-F Floating Servo Mount Inner - SP1-F dl - i
2030 Floating Servo Mount Quter 1 1 1
2031 Centre Layshaft Pulley Housing 4k 1 1
2032 Anti-Roll Bar Holder FL/RR 1 2 2
2033 Anti-Roll Bar Holder FR/RL 1 2 2
2034 4.0mm Wheel Hex 2 A 4
2035 Upper Bulkhead Inserts - 1 Dot 4 8 8
2040 Rear Body Mount Spacer 2 2 2
2042 2.0mm Aluminium Chassis 1 1 (Alu Kit) -
2043-F Motor Mount Adapter 1 - 1
2044-F Servo Mount Battery Holder Bracket 1 - 1
2045-F Rear Battery Stopper and Topdeck Post Mount 1 - 1
2046 Anti Roll Bar Adapter 2 4 4
2048 5.8mm Shock Ball 4 8 8
2049 Shock Body 2 4 4
2051 Shock Top Cap 1 il 4
2052 Shock Bottom Cap 1 a 4
2053 Shock Collar 1 4 4
2054 Diff Housing 1 1 1 1
2055 Diff Housing 2 1 i 1
2056 3x5.5x0.5mm Shim 10 10 10
2057 3x5.5x1.0mm Shim 10 20 20
2058 3x5.5x2.0mm Shim 10 10 10
2059 3x8x0.5mm Shim 10 4 4
2060 3x8x1mm Shim 10 8 8
2062 M3 Threaded Insert 10 13 12
2063 3x%4.4x0.5mm Rocker Shim 10 4 4
Plastic
3008 Anti-Roll Bar Ball Cup Open 2 4 4
3009 Anti-Roll Bar Ball Cup Closed 2 4 4
3010 Droop Screw Inserts 4 4 4
3011 4.3 x 13mm Ball Cup 2 5 5
3012 4.3 x 16mm Ball Cup 10 8 8
3013 Front Body Posts 2 2 2
3014 Rear Body Posts 2 2 2
3017 Upper Arm FL/RR SP1, FR/RR SP1-F 1 2 2




SKU Description QTY SPARES | QTYSPAKIT |QTY SP1-F KIT
3018 Upper Arm FR/RL SP1, FL/RL SP1-F 1 2 2
3019 Diff/Spool Eccentric 4 4 2
3020 Upper Arm Ball Cup Front 2 2 2
3021 Upper Arm Ball Cup Rear 2 2 2
3022 Front Lower Bumper Mount 1 1 1
3023 Rear Bumper 1 1 1
3024-1 Offset Ballcup 1 (SP1 Servo, FL & RR) 2 3 2
3024-2 Offset Ballcup 2 (SP1-F Servo, FR & RL) 2 2 3
3025 Centre Pulley 1 1 5
3026 Lower Arm Ball Cup 10 12 12
3028 38 Tooth Spool/Diff Pulley Set 1 2 1
3030 Internal Diff Gear Large 2 2 2
3031 Internal Diff Gear Small 4 4 4
3032 Diff Cross Pin 1 1 1
3033 Shock Upper Ball Cup 2 4 4
3034 Shock Lower Ball Cup 2 4 4
3035 Shock Retainer 2 4 4
3036 Shock Guide 4 4 4
3037 Shock Piston 4 Holes 1.1mm 2 4 4
Steel
4010 Front Driveshaft 1 2 2
4011 Rear Driveshaft 1 2 -
4012 Front Axle 1 2 2
4013 Rear Axle 1 2 2
4014 Front Driveshaft Coupling 2 2 2
4015 Front Driveshaft Stud Rear 2 4 4
4016 Driveshaft Stud 1.6 x 9mm 2 2 -
4017 Front Driveshaft Pin 4 4 4
4018 2.0mm Rear Driveshaft Pin 2 2 -
4019 Front Driveshaft Spring Clip 4 4 4
4020 Inner Driveshaft Coupler 1 4 2
4021 1.6 x 6mm Inner Driveshaft Coupler/Diff Outdrive Pin 4 6 6
4022 Anti-Roll Bar (1.0mm) 1 1 1
4023 Anti-Roll Bar (1.1mm) 1 1 1
4024 Anti-Roll Bar (1.2mm) 1 1 1
4026 4.8mm Male Upper Hub Ball Stud 4 4 4
4027 5.0mm Male Lower Hub Ball Stud 4 4 4
4028 4.8mm Female Upper Suspension Ball 4 8 8
4029 5.0mm Female Lower Suspension Ball 4 8 8
4030 4.3 x 10.3mm mm Male Ball Stud 4 6 6
4031 4.3 x13.8mm Male Ball Stud 4 6 6
4032 4.3 x 8.1mm Male Ball Stud 4 5 5
4033 M4 Upper Arm Adjuster Screw 2 4 4
4034 Spool Cutdrive 2 2 -




SKU Description QTY SPARES | QTYSPAKIT |QTY SP1-FKIT
4035 Diff Qutdrive 2 2 2
4036 Diff Output Shaft 2 2 2
4037 Rocker Arm Sleeve 2 4 4
4038 Centre Tensioner Sleeve 1 2 5
4039 Diff Satellite Gear Shim 4 4 4
4040 Diff Main Gear Shim 2 2 2
4042 Shock Shaft 2 4 4
4043 Motormount Screw 2 2 2
4044 4x6x0.2mm Stainless Steel Shim 5 3 -
4045 Ax6x0.5mm Stainless Steel Shim 5 2 -
4046 6x8x0.05mm Stainless Steel Shim 10 10 10
4047 3mm Shock Piston E-Clips 10 10 10
4048 1.2mm Driveshaft E-Clips 10 15 10
4049 bx7x0.1mm Stainless Steel Shim 2 2 2
4050 6x8x0.1mm Stainless Steel Shim 10 10 10
Brass
5012 Front Centre Weight 1 1 -
5013 Rear Centre Weight 1 1 =
5020-F Front Bulkhead Balance Weight L/R (32g) 2 - 2
5022-F Front Bumper Weights (10g) 2 - 4
Bearings
6010 6x10x3mm Metal Shield 4 13 11
6011 Ax7x2.5mm Metal Shield 4 11 8
6012 4x8x3mm Metal Shield 2 1 1
6013 5x8x2.5mm Metal Shield 2 4 4
6015 1.5x4x2mm Metal Shield 4 8 4
6016 2x5x1.5mm Metal Shield 2 2 2
Foam/Rubber
7010 Soft Shock Bladder 4 4 4
7011 Anti Roll Bar Stoppers 10 4 4
7012 Foam Bumper 1 1 -
7013 351 Kevlar Bando Drive Belt 1 2 H
7015 300 Kevlar Bando Drive Belt 1 - 1
7018 3D Pro Honeycomb Front Bumper 1 - 1
7019 3D Pro Bumper Spacers 2 2 -
O-Rings/Washers
8010 Diff Outdrive Internal O-Ring 2 2 2
8011 Shock Collar O-Ring 2 4 4
8012 Shock Bottom O-Ring 4 4 4
8013 Main Diff O-Ring 2 1 1




SKU Description QTY SPARES | QTYSPAKIT |QTY SP1-F KIT

8014 Diff Qutdrive Pin Retainer O-Ring 2 2 2

8015 Layshaft Pulley O-Ring 2 1 1

8016 Wheel Hex Washer 10 4 4

Screws

9010 M2 x 6mm Cap Head 5 4 4

9011 M2 x 5mm Button Head 10 8 4

9012 M2 x 8mm Flat Head 5 4 4

9013 M2.5 x 4mm Button Head 4 4

9014 M2.5 x 5mm Button Head 10 12 12

9015 M2.5 x 8mm Button Head 5 1 1

9016 M2.5 x 1dmm Button Head 5 2 5

9017 M3 x 5mm Button Head 10 4 4

9018 M3 x 6mm Button Head 10 23 24

9019 M3 x 8mm Button Head 10 13 10

9020 M3 x 20mm Button Head 5 2 6

9021 M3 x 12mm Button Head 5 4 4

9022 M3 x 16mm Button Head 5 2 2

9023 M3 x bmm Flat Head 5 2] 10

9024 M3 x 6mm Flat Head 10 30 27

9025 M3 x 8mm Flat Head 10 2 6

9026 M3 x 1.0mm Flat Head 5 2 1

9027 M3 x 3mm Grub Screw 10 10 8

9028 M3 x 8mm Grub Screw 5 4 5

9029 M4 x 8mm Grub Screw 5 4 4

9030 M3x4mm Low Profile Button Head 5 4 4
Spare Sets

10001 Complete Diff Set 1

10002 Front Driveshaft Set 1

10003 Rear Driveshaft Set 1

10004 Shock Set 2

10005 Progressive Shock Set 2

10006 Floating ESC Plate Set - Brass 1

10007 Floating ESC Plate Set - Carbon 1

10008 Floating Electronics Plate Set - Brass 1

10009 Floating Electronics Plate Set - Carbon 1

10010 Floating Electronics Plate Set - Brass 1

10011 Floating Electronics Plate Set - Carbon 1

10012 Complete Driveline Bearing Set 1

10013 Complete Driveline Bearing Set 1

10014 Premium Ceramic/ABEC 7 Bearing Set (Option) 1

10015 Premium Ceramic/ABEC 7 Bearing Set (Option) 1




Shock Springs

SKU Description QTY SPARES | QTYSPAKIT |QTY SP1-FKIT
11001 Shock Spring Linear - C2.1 2 - -
11002 Shock Spring Linear - C2.2 (Kit Front SP1-F) 2 . 2
11003 Shock Spring Linear - C2.3 (Kit Front SP1) 2 2 -
11004 Shock Spring Linear - C2.4 2 - -
11005 Shock Spring Linear - C2.5 2 - -
11006 Shock Spring Linear - C2.6 (Kit Rear SP1-F) 2 = 2
11007 Shock Spring Linear - C2.7 (Kit Rear SP1) 2 2 -
11008 Shock Spring Linear - C2.8 2 - =
11009 Shock Spring Progressive - C2.0-2.3 2 - -
11010 Shock Spring Progressive - C2.2-2.5 2 - -
11011 Shock Spring Progressive - C2.4-2.7 2 - -
11012 Shock Spring Progressive - C2.6-2.9 2 - -

Option Parts

1026 Soft Front Bulkhead Flex Brace 1

1028 Hard Front Bulkhead Flex Brace 1

1032 2.2mm Stiff Weave CF Chassis 1,

2034-1 3.5mm Wheel Hex 2

2036 Upper Bulkhead Inserts - 2 Dot 4

1039 2.2mm Stiff Weave CF Chassis 1

2041 Crush Washer 2

2050 Progressive Shock Body 2

2061 3x8x1.5mm Shim 10

2064 Aluminium Eccentrics 2

2065 Aluminium Shock Retainer 2

3038 Machined Shock Piston (4x1.2mm) 2

3039 3D Pro Hood Support 1

4025 Anti-Roll Bar (1.3mm) 1

5010 Front Weight Set (1L & 1R) 2

5011 Rear Weight Set (1L & 1R) 2

5014 Full Size Battery Weight Set (1F & 1R) 2

5016 Shorty Battery Weights Set (1F & 1R) 2

5018 Floating Electronics Plate Bulkhead Floating 1

5019 Electronics Plate Brass Plate Floating 1
5019-C Electronics Plate Carbon Plate Floating 1
5019-F Electronics Plate Brass Plate Floating i

5019-F- Electronics Plate Carbon Plate Front Centre 1
C 5021-F Balance Weight (29¢g) w/Shim 1

7014 351 Low Friction Bando Drive Belt 1

7016 300 Low Friction Bando Drive Belt 1

7017 3D Pro Honeycomb Front Bumper 1




